



Narrative Review



Medical Antimicrobial Prophylaxis in Indian Settings – What to Practice

Prasan Kumar Panda*, Vinay Tulsian

Department of Internal Medicine (ID Division), All India Institute of Medical Sciences (AIIMS), Rishikesh, Uttarakhand, India.

* **Corresponding author:** Prasan Kumar Panda, Department of Internal Medicine (ID Division), All India Institute of Medical Sciences (AIIMS), Rishikesh, 249203, Uttarakhand, India.

Email: motherprasanna@rediffmail.com

Copyright: © Author(s). This is an open-access article distributed under the terms of the [Creative Commons Attribution-NonCommercial-NoDerivatives 4.0 International License \(CC BY-NC-ND 4.0\)](#), which permits non-commercial use, sharing, and reproduction in any medium or format, provided the original author and source are credited, and no modifications or adaptations are made.

ABSTRACT

Background: Medical antimicrobial prophylaxis (AP) is a key preventive measure aimed at reducing disease morbidity, mortality, and transmission, particularly in diverse healthcare environments such as India. While surgical prophylaxis is well-documented, guidance on medical AP remains less explored.

Objectives: This narrative review aims to provide evidence-based guidance for healthcare workers and the public on medical AP, covering indications, recommended antimicrobial agents, doses, frequencies, and durations for common conditions in India.

Methods: A narrative review of national and international guidelines (including ICMR, MOHFW, NACO, NTEP, WHO, CDC), supplemented by evidence from published literature, was conducted. Data were compiled for common indications of medical AP, focusing on infections relevant to Indian healthcare settings.

Results: Medical AP encompasses post-exposure prophylaxis (e.g., for HIV, pertussis, leptospirosis, and meningococcal disease), pre-exposure or travel prophylaxis (e.g., for malaria, HIV PrEP), and secondary prophylaxis in recurrent or latent conditions (e.g., tuberculosis, urinary tract infections, febrile neutropenia, chronic liver disease, cardiac conditions). Despite national recommendations, uptake remains suboptimal in India. Appropriate AP has demonstrated significant benefits in preventing disease transmission, reducing complications, and mitigating antimicrobial resistance.

Conclusions: Medical AP represents an essential component of antimicrobial stewardship in India. Enhancing adherence to national guidelines and improving public and healthcare worker awareness can substantially contribute to disease prevention and control.

KEYWORDS: Antibiotic Prophylaxis; Developing country; Health-care workers; Prevention and control; Surgical Prophylaxis

INTRODUCTION

Antimicrobial prophylaxis (AP), a strategy commonly employed to prevent infections, including surgical site infections, can be categorised as primary (preventing

initial infection) or secondary (preventing recurrence or reactivation of latent infection). The indications for AP can be broadly grouped into medical prophylaxis,

Citation: Panda PK, Tulsian V. Medical Antimicrobial Prophylaxis in Indian Settings – What to Practice. *JASPI*. 2025;3(2):14-25. DOI: [10.62541/jaspi084](https://doi.org/10.62541/jaspi084)



prophylaxis for non-surgical interventions (e.g., for endoscopic procedures) and surgical prophylaxis. A recent Indian survey revealed that 42.8% of antimicrobial prescriptions were for prophylactic purposes¹. While extensive literature focuses surgical or perioperative AP, information regarding medical AP is comparatively scarce and often overlooked. However, medical AP can be grouped into three main categories.

- a. Post-exposure prophylaxis (PEP)
- b. Pre-exposure prophylaxis (PrEP)
- c. Secondary prophylaxis in recurrent/latent conditions

Medical prophylaxis is crucial in India's diverse healthcare setting to reduce disease morbidity and mortality, particularly given varied population, health literacy levels, and access issues. Appropriate prophylactic therapy can prevent disease transmission, minimize disease complications, and mitigate the spread of antimicrobial resistance (AMR). This intervention can even be considered as a 'low-hanging fruit' of antimicrobial stewardship practices. Despite clear national guidelines, the uptake of prophylactic regimens remains inconsistent in India. For example, adherence to national guidelines in India, such as those promoting isoniazid preventive therapies under Revised National Tuberculosis Control Programme, is often poor^{2,3}. Despite existing individual recommendations of AP in medical settings, compliance is often low.

This narrative review offers concise guidance to healthcare workers (HCWs) and the public on medical AP for common conditions, detailing specific indications, recommended antimicrobial agents, doses, frequency and duration. All dosing recommendations assume normal renal and hepatic function, and the absence of contraindications. Prior to initiating AP, it is essential to discuss the potential risks and benefits of the proposed regimen with the healthy individual or patient.

SEARCH METHODOLOGY

A narrative review approach was adopted. Relevant literature was identified through searches of PubMed, Google Scholar, and official guidelines from national (ICMR, MOHFW, NACO, NTEP) and international (WHO, CDC) bodies. Priority was given to Indian guidelines and high-quality systematic reviews/meta-analyses. The review emphasizes commonly recommended AP regimens applicable to Indian settings.

A. POST-EXPOSURE PROPHYLAXIS

Post-exposure prophylaxis (PEP) plays a crucial role in preventing infections following a recognized or potential exposure to infectious agents. PEP is particularly important for infections associated with high infectivity, severe morbidity, or mortality, and in settings where immediate containment is critical to public health.

1. Antimicrobial Prophylaxis for Bite wounds

Prophylactic antibiotic use following bite wounds aims to prevent infections (relative risk =0.56, NNT =14), particularly in high-risk individuals, although evidence for universal use is limited⁴. Prophylaxis is recommended for immunocompromised patients, asplenic individuals, those with advanced liver disease, edema at the wound site, moderate to severe injuries (particularly to the hand, face, or near joints), or delayed presentation⁵.

2. Antimicrobial Prophylaxis for Influenza/Flu

Antiviral prophylaxis for influenza is indicated in certain high-risk individuals within 48 hours of exposure to an infectious person. This includes close contact (within approximately 6 feet for >15minutes) during the infectious period (1 day before to 5 days after symptom onset in the index case) (Table 1). It reduces the likelihood of symptomatic influenza, thereby lowering hospitalization rates⁶.

Table 1: At-risk individuals for influenza (Flu) prophylaxis upon exposure (Adapted from CDC)

Age 65 years and older
Children less than 2 years
People with chronic diseases
Chronic lung diseases (asthma, Chronic obstructive lung disease, cystic fibrosis)
Neurologic and neurodevelopmental conditions
Blood disorders (like sickle cell disease)

• Endocrine disorders (like Diabetes mellitus)
• Heart disease (congenital heart disease, congestive heart failure, coronary artery disease)
• Kidney disorders
• Liver disorders
• Metabolic disorders (mitochondrial disorders)
• Body mass index $\geq 40\text{kg/m}^2$
People on long term aspirin or salicylate containing medications and age <19 years
Immunocompromised individuals (People living with HIV, on chemo/radiotherapy)
History of stroke
People with difficulty in coughing, swallowing or clearing airway secretions

3. Doxy PEP for sexually transmitted infections

Giving the rising rates of syphilis, chlamydia, and gonorrhea, particularly among men who have sex with men and transgender women, doxycycline post-exposure prophylaxis (doxy PEP) has emerged as an effective strategy. Doxycycline taken within 72 hours after sex reduces syphilis and chlamydia infections by >70% and gonorrhea by ~50%⁷.

4. HIV PEP

HIV PEP is crucial to prevent infection following exposure to blood or potentially infectious materials. NACO recommends PEP for exposures involving mucous membrane or compromised skin exposure with a large volume of infectious material, percutaneous injuries (e.g., superficial scratches, deep injuries with hollow-bore needles) involving infected material, irrespective of the source's viral load or CD4 count. It is also recommended in cases of small-volume exposure if the source patient has advanced HIV disease with a high viral load. It should ideally be started within 2 hours of exposure and can be considered up to 72 hours⁸.

5. AP for pertussis and diphtheria

Pertussis remains endemic in parts of India, and its high infectivity justifies the use of AP among close contacts. Early initiation within 21 days of exposure is recommended to prevent clinical disease, particularly in vulnerable neonates and infants⁹. For diphtheria, the WHO recommends erythromycin for exposed individuals, along with active immunization with the diphtheria vaccine¹⁰.

6. PEP for zoonotic diseases

During the peak transmission season of leptospirosis, doxycycline may be given to agricultural workers (e.g., paddy field workers), canal cleaning workers in

endemic areas where clustering of cases has been reported¹¹. For high-risk laboratory *Brucella* exposures (including direct personal exposure such as sniffing cultures, direct skin contact; working with cultures outside biosafety level 3 containment, or presence during aerosol-generating procedures involving the isolates), PEP with doxycycline and rifampicin for three weeks is recommended¹².

7. PEP for Hansen disease (or leprosy)

Similarly, AP is recommended by WHO for close contacts of Hansen disease (defined as having been in contact for 20 hours or more per week for over 3 months during the past year) as it reduces the risk of developing leprosy in contacts by 60%¹³.

8. Others

Close contacts of persons with **meningococcal** disease warrants AP, irrespective of vaccination status. Close contacts include household members, day care centre staff, and any person directly exposed to an infected person's oral secretions in the 7 days before symptom onset. AP is recommended as soon as possible and no more than 48 hours after exposure¹⁴.

Rifampicin is recommended for chemoprophylaxis in invasive *Haemophilus influenzae* type b disease as it achieves high concentrations in respiratory secretions. Prophylaxis is indicated for all household members with unvaccinated children aged less than 4 years or immunocompromised individuals aged less than 18 years. It is not indicated for non-type b *H. influenzae* exposures¹⁵.

PEP against anthrax should be offered to all individuals who have documented or suspected exposure to aerosolized *B. anthracis* to prevent inhalational anthrax¹⁶. PEP should start as soon as possible following exposure and ideally within 48 hours. For

unprotected face-to-face contact with pneumonic plague patients, PEP is given orally for seven days¹⁷.

B. PRE EXPOSURE / TRAVEL PROPHYLAXIS

Traveler's diarrhoea remains common globally despite improvements in sanitation and hygiene, leading to disruptions and health risks. Routine AP is not recommended but may be considered in high-risk travellers (e.g., individuals with immunosuppression, inflammatory bowel disease or severe kidney disease). It helps prevent diarrhoea in roughly 58 to 88% of travelers¹⁸.

In India, where *Plasmodium falciparum* **malaria** is predominantly chloroquine-resistant, current CDC and WHO guidelines recommend AP for travellers to those areas. Pregnant travellers should ideally avoid chloroquine-resistant malaria-endemic regions; if travel is unavoidable, mefloquine is the preferred chemoprophylaxis in chloroquine-resistant zones (doxycycline is contraindicated, and atovaquone-proguanil is not recommended during pregnancy)¹⁹.

PrEP for **HIV** is highly effective when used correctly and consistently. It reduces the risk of HIV infection by over 90% from sexual exposure and around 70% from

intravenous drug use. Sexually active, HIV- negative individuals who are at substantial risk and free of contraindications or acute HIV symptoms are eligible for PrEP²⁰.

C. SECONDARY PROPHYLAXIS IN RECURRENT/LATENT CONDITIONS

1. Antimicrobial prophylaxis in immunocompromised individuals

AP is recommended for patients at high risk for febrile neutropenia, including those expected to have profound, protracted neutropenia (< 100 neutrophils/cm³ for > 7 days), such as patients with acute myeloid leukemia/myelodysplastic syndromes or those undergoing HSCT treated with myeloablative conditioning regimens. A Fluoroquinolone (number needed to treat to prevent 1 death is 29) and triazole or echinocandin are recommended during period of expected neutropenia. HSV-seropositive patients undergoing allogeneic stem-cell transplantation or leukaemia induction should receive nucleoside analogs like acyclovir²¹. Brief overview of AP for patients undergoing solid organ transplantation is presented in table 2.

Table 2: Summary of all antimicrobial prophylaxis to be used in Indian medical setting.

Disease	Indication	Antimicrobial agent	Dose and duration of therapy	Reference
Post Exposure prophylaxis				
1. Bite wound infection	In individuals who are immunocompromised; asplenic; have advanced liver disease; have edema of the affected area; have moderate to severe injuries (hand or face); have injuries penetrating the periosteum or joint capsule.	Amoxicillin-clavulanate	500/125 mg TDS for 3 to 5 days	IDSA 2014(5)
2. H1N1	High risk population (pregnant women, age >65 years, chronic steroid use, lung, heart, liver or kidney disease, diabetes, cancer or HIV/AIDS)	Oseltamivir	75 mg OD for 07 days	CDC(6)
3. Sexually transmitted infections	Gay and bisexual men and transgender women who have had chlamydia, syphilis, or gonorrhoea in the last 12 months	Doxycycline	200mg single dose	CDC clinical guidelines 2024 (7)
4. Needle stick injury (HIV)	Exposure code 1 or more with positive or unknown Source person's HIV status	Tenofovir 300 mg + lamivudine 300 mg + dolutegravir 50 mg	28 days	National Guidelines for HIV care and treatment (8)
5. Pertussis	All household and close contacts of the index case. To be initiated within 21 days	Azithromycin/ Erythromycin	10mg/kg (Max 500mg) OD for 5 days	CDC Guidelines (9)
6. Diphtheria	Close contacts exposed to oral or respiratory secretions	Erythromycin	250 mg QID for 7 to 10 days	WHO position paper August 2017 (10)
7. Leptospirosis	During peak transmission season may be given to agricultural workers (eg, paddy workers), canal cleaning workers in endemic areas	Doxycycline	200 mg once weekly for 6 weeks	National Programme for Prevention and Control of leprosy (11)

8. Brucellosis	High risk laboratory exposures: direct personal exposure like sniffing cultures, skin contact, pipetting by mouth; working on open culture or outside biosafety level 3 containment; presence during aerosol generating procedure.	Doxycycline plus Rifampicin	100 mg BD plus 600 mg OD for 3 weeks	CDC (12)
9. Leprosy	Close contact with the index case for 20 hours or more per week for more than 3 months during the past 1 year; age >2 years	Rifampicin	600 mg single dose	WHO technical guidance for contact tracing and PEP in Hansen disease(37)
10. Meningococcus	Close contacts including household members, childcare centre contacts and anyone else directly exposed to an infected patient's oral secretions in the 7 days before symptom onset	Rifampicin or Ciprofloxacin	600 mg BD for 2 days or 500 mg single dose	National Centre for Disease Control (14)
11. Haemophilus influenza type b	All children and adults (except pregnant women) who spent > 4 hours with the index patients for at least 5 days before the day of hospitalisation	Rifampicin	20mg/kg (max 600mg) OD for 4 days	Advisory committee on Immunization practices 2014 (15)
12. Plague	Individuals with unprotected face-to-face contact (ie, within one to two metres) of patients with known or suspected pneumonic plague who have not received at least 48 hours of effective antimicrobial therapy	Doxycycline or ciprofloxacin	100 mg BD for 7 days	(17)
13. Anthrax	Documented or suspected exposure to aerosolized B. anthracis	Doxycycline, Ciprofloxacin, levofloxacin, or minocycline in descending order of preference as per CDC	100 mg BD/ 500 mg BD for 42 to 60 days	CDC (16)
Pre- Exposure/ Travel Prophylaxis				
14. Malaria	Travel to chloroquine resistant zones	a. Atovaquone-praguani 1250/100mg daily b. Doxycycline 100 mg daily c. Mefloquine 250 mg once wkly	a. 2 days before travel; till 4 wks after travel b. 2 days before travel; till 4 wks after travel c. 2 wks before travel; till 4 wks after travel	CDC(19)
15. Traveler's diarrhoea	Short term (e.g., <2 weeks) travellers with underlying medical condition (severe inflammatory bowel, immunocompromised state or vascular, severe cardiac or renal disease)	Rifaximin	200 mg TDS	Journal of travel Medicine (18)
16. HIV	HIV negative partner in Sero-discordant relationship; engaging in transactional sex; anal or vaginal sex, with multiple partners with inconsistent condom use; history of STI in last 6 months; repeated use of non-occupational post exposure prophylaxis; intravenous drug abuse; history of sex under alcohol, recreational drug influence	a. Tenofovir 300 mg + Emtricitabine 200mg b. Tenofovir 300 mg + lamivudine 300 mg	At least 7 days of consistent use for protection of anal receptive sex, 20 days for vaginal receptive sex	NACO (20)
Prophylaxis in recurrent/chronic/latent conditions				
17. Neutropenia	High risk for Febrile Neutropenia or profound, protracted neutropenia (eg, most patients with AML/myelodysplastic syndromes)	Fluoroquinolone plus oral triazole or parenteral echinocandin	During period of expected neutropenia	ASCO and IDSA clinical practice guideline 2018 (21)
	HSV- seropositive patients undergoing HSCT or leukaemia induction therapy	Acyclovir	Until recovery of the WBC count or resolution of mucositis	
18. Chronic systemic glucocorticoid use	Glucocorticoids doses above 20 mg/day equivalent for > 4 weeks and have another cause of immunocompromise (haematological malignancy or another immunosuppressive agent). People who have been successfully treated for PCP	Cotrimoxazole (trimethoprim-sulfamethoxazole)	Double strength tablet once daily as long as risk factors present	Prophylaxis against Pneumocystis jirovecii Pneumonia in adults (22)

19. Solid organ transplant recipients	PCP prophylaxis: All solid organ transplant recipients * Lung and small bowel transplant recipient, prior PCP infection- lifelong prophylaxis	Cotrimoxazole (trimethoprim-sulfamethoxazole)	Single strength tablet OD for 6-12 months	American Society of Transplantation Infectious Disease Community of Practice (38–40)
	Cytomegalovirus (CMV): a. CMV donor +ve, recipient -ve b. CMV donor -ve/+ve, Recipient +ve	Valganciclovir	900 mg OD. a. 3-6 months (kidney, pancreas, liver), 6-12 months (lung, intestinal, heart) b. 3 months	
	Herpes Simplex Virus: seropositive recipients not receiving CMV prophylaxis	Acyclovir	600-1000 mg/day in divided doses as short-term prophylaxis	
	Invasive Candidiasis: high risk patients in liver, small intestine and pancreas transplant	Fluconazole	Short- term post operative. Usually for 2 to 4 weeks	
20. People Living with HIV (PLHIV)	1. Pneumocystis pneumonia -CD4 count <350 cells/mm ³ -WHO clinical stage 3 and 4 -After PCP treatment till CD4 count >350 for 6 months	Cotrimoxazole (trimethoprim-sulfamethoxazole)	Double strength tablet OD, Till CD4 count >350 cells/mm ³ on two different occasions 6 months apart and no WHO clinical stage 3 and 4 conditions	National Guidelines for HIV care and treatment(8)
	2. Tuberculosis - All adults with negative 4s - Children >1 year, with -ve 4s symptoms - Children <1 year, in contact with TB but unlikely to have active TB	Isoniazid	10 mg/kg (max 300mg) plus pyridoxine 50 mg daily for 6 months	
	3. Cryptococcal disease (if CrAg test is not available, may be given to HIV-positive whose CD4 cell count <100 cells/mm ³)	Fluconazole	100 mg OD for 12 months	
	4. Mycobacterium avium complex: CD4 count < 50 cells/mm ³ , if there is delay in initiating ART or remain viremic on ART	Azithromycin	1200 mg once weekly till ART starts	
21. Tuberculosis infection/ LTBI	1. People living with HIV	Refer to section on PLHIV	10 mg/kg (max 300mg) plus pyridoxine 50 mg OD for 6 months	National TB Elimination Programme 2021 (23)
	2. Household contacts (HHC) < 5 years of PTB patients	Isoniazid		
	3. HHC (> 5 years) of PTB patients (among positive TST/IFRA after ruling out TB disease)	Isoniazid and Rifapentine (HP) Isoniazid	Once weekly for 3 months Daily for 6 months	
	4. Others risk groups- immunosuppressive therapy, silicosis, anti TNF treatment, dialysis, transplantation (among positive TST/IGRA)	Isoniazid and Rifapentine (HP) Isoniazid	Once weekly for 3 months Daily for 6 months	
22. Drug Resistant-Tuberculosis	HHCs of fluoroquinolone sensitive MDR-TB	Levofloxacin	1gram/day for 6 months	National TB Elimination Programme (41)
	HHCs of Isoniazid Resistant, Rifampicin sensitive DR- TB	Rifampicin	10mg/kg/day for 4 months	
23. Recurrent urinary tract infection	Non pregnant women with recurrent (≥3 per year), uncomplicated UTIs	*Nitrofurantoin, cotrimoxazole or fluoroquinolones	*50-100 mg OD for 6 to 12 months	AUA/CUA/SUFU Guideline (24)
24. COPD	COPD with frequent exacerbations (≥2 per year) despite optimal medical management	Azithromycin	500 mg thrice weekly for 12 months	European Respiratory Society/ American Thoracic Society (25)
25. Bronchiectasis	Recurrent exacerbations* (≥3 per year) *Non -P.aeruginosa infection	Azithromycin	500 mg thrice weekly for 6/12 months or indefinitely	European Respiratory Society guidelines 2017(27)

26. Spontaneous bacterial peritonitis	1. Acute gastrointestinal bleeding	*Ceftriaxone (ciprofloxacin/Cotrimoxazole)	*1 gram IV BD for 7 days	American Association for the Study of Liver Diseases 2021 (28)
	2. Ascitic fluid protein <1.5gm/dl with any one of impaired renal (S. creatinine $\geq$ 1.2mg/dl or BUN $\geq$ 25mg/dl) or liver function (CTP $\geq$ 9 + bilirubin $\geq$ 3mg/dl) or S. sodium <130 mEq/L	Ciprofloxacin/norfloxacin	500 mg OD/ 400 mg OD as long as ascites present	
	3. Prior history of SBP	Ciprofloxacin/norfloxacin	500 mg OD/ 400 mg OD till ascites persists/ lifelong	
27. Recurrent Hepatic Encephalopathy	Adjunct to lactulose as secondary prophylaxis following $\geq$ 1 additional episodes of overt HE within 6 months of the first one	Rifaximin	550mg BD (discontinue after improvement of liver function and precipitating factor)	AASLD and EASL practice guidelines 2014 (29)
28. Rheumatic fever	1. Rheumatic fever without carditis	Benzathine penicillin G 1.2 MU every 3 to 4 weeks or Erythromycin 250 mg BD	For 5 years after last attack or 21 years of age (whichever is longer)	American Heart Association 2020 (30)
	2. With carditis but no residual valvular disease		For 10 years after last attack or 21 years of age	
	3. With persistent valvular disease, evident clinically or on ECHO		For 10 years after last attack or 40 years of age	
29. Infective endocarditis	Dental procedures where manipulation of gingival tissue or the periapical region or perforation of oral mucosa in high-risk cardiac lesions	Amoxicillin	2 grams orally one hour before procedure	American Heart Association 2021 (31)
30. Recurrent cellulitis	Two or more episodes of cellulitis in the previous 12 months despite attempts to treat or control predisposing factors	Penicillin V Erythromycin	250 mg BD 250 mg BD for 6-12 months (until predisposing factor present)	(33)
31. Asplenic or hyposplenic individuals	1. Sickle cell disease	*Penicillin V/ Erythromycin	*250mg BD until age 5 years and for at least 1 year following splenectomy (125 mg BD for age < 3years)	Cochrane Review Rankine-Mullings et al (35)
	2. Concurrent immunocompromised state	Penicillin V/ Erythromycin	Until age 18 years and often as long as immunocompromised state lasts	British Committee for Standards in Haematology 2011 (34)
	3. History of sepsis/ severe infection caused by encapsulated organisms	Penicillin V/ Erythromycin	Lifelong prophylaxis	

Patients receiving a glucocorticoid dose equivalent to $\geq$ 20 mg of prednisone daily (e.g., 3 mg dexamethasone) for one month or longer, along with another cause of immunosuppression (such as a hematologic malignancy or use of additional immunosuppressive agents like rituximab or checkpoint inhibitors), are considered high risk for *Pneumocystis pneumonia* (PCP)²².

2. Antimicrobial prophylaxis in people living with HIV

People living with HIV (PLHIV) are susceptible to a multitude of opportunistic infections. Under the NACO guidelines, AP includes cotrimoxazole for PCP, isoniazid for tuberculosis (TB), and fluconazole for

cryptococcal meningitis(8). Cotrimoxazole is indicated for adults and adolescents with CD4 counts <350 cells/mm³ or those in WHO clinical stages 3 and 4 in PLHIV who completed treatment for PCP. It also provides protection against toxoplasmosis, bacterial pneumonias, nocardiosis, and isosporiasis⁸.

Fluconazole is used for cryptococcal infection after successful completion of the maintenance phase, for at least 1 year or until CD4 count $\geq$ 100 cells/mm³ and HIV plasma viral load < 1000 copies/ml⁸. If there is a delay in initiating ART with CD4 <50 cells/mm³, azithromycin can be given for *Mycobacterium avium complex* prophylaxis.

3. Antimicrobial prophylaxis to prevent active tuberculosis

Tuberculosis preventive therapy (TPT) aims to prevent progression from latent TB infection to active disease, particularly in high-risk groups. TPT is recommended as it reduces the risk of TB disease by 60%⁽²³⁾. In household contacts of TB over 5 years and other high-risk groups such as those on immunosuppressive therapy, silicosis, anti-TNF treatment, dialysis, or transplantation, TPT is recommended only for those who test positive on TST/IGRA. In people living with HIV or household contacts of TB patients under 5 years isoniazid for 6 months is recommended irrespective of TST/IGRA results²³. Isoniazid preventive therapy is not recommended if there is active TB, hepatitis, peripheral neuropathy, known MDR-TB exposure, or hepatotoxic drug use.

Preventive treatment for household contacts of bacteriologically confirmed pulmonary tuberculosis patients varies by the index patient's drug susceptibility. Six months of levofloxacin is advised when the index patient has multidrug-resistant tuberculosis (MDR-TB) that is sensitive to fluoroquinolones. For contacts of patients with isoniazid-resistant, rifampicin-sensitive tuberculosis, four months of rifampicin is recommended.⁴¹

4. Antimicrobial prophylaxis to prevent recurrent urinary tract infections

Recurrent urinary tract infection (rUTI), defined as two or more infections in six months or three or more in one year, is a common condition with a high economic burden affecting women globally. Around 20–40% of women with a prior UTI experience recurrence, 25–50% of whom have multiple episodes²⁴. Daily AP (e.g., TMP-SMX, nitrofurantoin) for 6–12 months is effective. Post-coital prophylaxis, as a form of PEP, is beneficial for sexually related rUTIs with fewer adverse effects. Long-term prophylaxis beyond one year lacks strong evidence.

5. Antimicrobial prophylaxis in respiratory diseases

Acute exacerbations of chronic obstructive pulmonary disease are associated with increased hospitalization rates and mortality. Given that acute exacerbations are often triggered by heightened airway inflammation and bacterial infections, macrolides, due to their anti-inflammatory and antimicrobial properties, have emerged as a potential preventive strategy. Macrolides decrease the proportion of patients who develop exacerbations from 68% to 57%²⁵. Bronchiectasis exacerbations are associated with progressive lung

damage and mortality. AP is indicated for adults with bronchiectasis who experience ≥ 3 exacerbations per year. Azithromycin reduced exacerbations to 0.59 per patient, compared to 1.57 per patients for placebo during 6 months in the EMBRACE trial²⁶. Inhaled antibiotics (gentamicin/colistin) are preferred for *Paeruginosa* infection, with macrolides as alternatives or adjuncts. For adults with bronchiectasis not infected with *Paeruginosa* infection macrolides are recommended, with other oral or inhaled antibiotics as later options²⁷.

6. Antimicrobial prophylaxis in chronic liver disease

Spontaneous bacterial peritonitis (SBP) prophylaxis aims to prevent both recurrence (68% with placebo vs 20% with norfloxacin) and first episode (60% vs 7%) due to the high risk of morbidity and mortality associated with SBP in cirrhotic patients⁽²⁸⁾. Secondary prophylaxis is indicated for patients recovering from a prior SBP episode, with oral norfloxacin being the preferred agent. In primary prophylaxis, antibiotics are reserved for certain high-risk patients. For those with cirrhosis and acute upper gastrointestinal bleeding, IV ceftriaxone is preferred. In patients with low ascitic fluid protein (<1.5 g/dL) combined with either renal dysfunction or advanced liver failure, norfloxacin is recommended as long as high risk factors are present²⁸. Alternative options like rifaximin or sulfamethoxazole/trimethoprim have been explored, though evidence remains limited.

Hepatic encephalopathy (HE) is a frequent and debilitating complication of liver disease, profoundly impacting patients and caregivers. Lactulose is widely used to prevent recurrence of overt HE (OHE). Rifaximin can be an adjunct to lactulose for secondary prophylaxis following ≥ 1 additional episodes of OHE within 6 months of the first episode²⁹.

7. Antimicrobial prophylaxis in cardiac diseases

In rheumatic heart disease, long-term penicillin prophylaxis is essential to prevent recurrence of rheumatic fever. Depending on the presence and severity of carditis, the duration may extend to 10 years or lifelong³⁰.

AP is recommended only for patients at the highest risk of complications from viridans group Streptococcal infective endocarditis before dental procedure involving manipulation of gingival tissues, the periapical region of teeth, or perforation of the oral mucosa. Maintenance of good dental hygiene and regular dental care are more important than AP for preventing infective endocarditis (Table 3)³¹.

Table 3: High-risk cardiac lesions for which endocarditis prophylaxis is suggested before dental procedures.

Prosthetic cardiac valve or material
Cardiac prosthetic valve
Cardiac valve repair with devices (like annuloplasty, rings, clips)
Left ventricular assist devices or implantable heart
Congenital Heart Disease
Unrepaired cyanotic congenital heart disease
Completely repaired a Congenital Heart defect during the first 6 months after the procedure
Repaired congenital heart disease with residual defects
Previous, relapse, or recurrent Infective Endocarditis
Cardiac transplant recipients who develop cardiac valvulopathy

8. Antimicrobial prophylaxis to prevent recurrent cellulitis

Despite successful management, cellulitis - a bacterial infection of the skin and subcutaneous tissue - recurs frequently. Major risk factors for recurrence include a prior episode of cellulitis, chronic edema, dermatomycosis, venous insufficiency, obesity, diabetes, and peripheral vascular disease. AP can be considered when there are ≥ 2 episodes of cellulitis in the last one year. AP decreases recurrence by 69% (number needed to treat =6)^{32, 33}.

9. Antimicrobial prophylaxis in hypo-splenic/asplenic individuals

Individuals with absent or dysfunctional spleen are at increased risk of severe infections, particularly from encapsulated organisms including *Streptococcus pneumoniae*, *Haemophilus influenzae* type b and *Neisseria meningitidis*. Lifelong AP should be considered in individuals with high-risk factors for invasive pneumococcal disease (age <16 or >50 years, inadequate serological response to pneumococcal vaccination, previous invasive pneumococcal disease, sepsis, ongoing immunosuppression)³⁴. Penicillin prophylaxis is recommended as it reduces pneumococcal infections (90 vs 33 per 1000 person-years)³⁵ in children under 5 with sickle cell disease, while the PROPS II trial found no significant increase in risk upon withdrawal of prophylaxis after 5 years³⁶.

DISCUSSION

This narrative review highlights the current recommendations and practices related to medical AP in India. Evidence-based guidelines, including those from the Indian ICMR, the WHO, and specialty societies, provide clear directives on indications, agent selection, dosage, and duration of prophylaxis in various medical conditions. However, translating these

guidelines into routine practice remains a significant challenge. Variations in clinician awareness, access to appropriate antimicrobial agents, and monitoring systems often result in either underuse or inappropriate prolonged use of prophylaxis. Both scenarios contribute to adverse outcomes, including preventable infections or, conversely, AMR.

In the Indian healthcare landscape, where infectious diseases such as immunocompromised conditions, chronic organ diseases, tuberculosis, HIV, and rheumatic fever remain endemic, the judicious use of medical prophylaxis is particularly crucial. The emergence of MDRs further reinforces the need for stringent adherence to prophylaxis protocols. Local data on resistance patterns, however, remain limited for certain prophylactic indications, and there is often reliance on international evidence that may not entirely reflect the Indian scenario.

Additionally, there is a need to strengthen antimicrobial stewardship initiatives that encompass not just therapeutic but also prophylactic use. Educational interventions for healthcare providers, development of institutional protocols, and regular audits could enhance compliance and ensure that prophylaxis contributes positively to public health outcomes without exacerbating AMR.

CONCLUSIONS

Medical AP is a cornerstone of preventive medicine, especially crucial in India's diverse, high-burden healthcare setting. For HCWs, understanding indications and adhering to evidence-based protocols for appropriate regimens are critical. Table 2 summarizes common conditions with indications of AP and drug regimens. Patient awareness and compliance are key to preventing complications and improving long-term outcomes. Effectively integrating these strategies into routine practice across India will significantly bolster public health, reduce disease impact, and crucially help curb the escalating threat of

AMR. To optimize its benefits and mitigate risks, a coordinated integral approach involving guideline dissemination, surveillance, research, and stewardship is essential.

ACKNOWLEDGEMENT

None

CONFLICTS OF INTEREST STATEMENT

The authors declare no conflict of interest

SOURCE OF FUNDING

None

ETHICS STATEMENT INCLUDING PATIENT CONSENT

Not applicable

AUTHOR'S CONTRIBUTION

PKP, VT: Conceptualization; Data collection; Analysis; Writing the draft; Critical review; Approve

AI DECLARATION

No AI tool was used to generate research data, perform data analysis, interpret findings, formulate scientific conclusions, or make editorial decisions. All AI-assisted content was critically reviewed, verified, and revised by the authors. The authors take full responsibility for the accuracy, originality, integrity, and final content of the manuscript.

REFERENCES

1. Bhattacharjee S, Mothsara C, Shafiq N, Panda PK, Rohilla R, Kaore SN, et al. Antimicrobial prescription patterns in tertiary care centres in India: a multicentric point prevalence survey. *EClinicalMedicine*. 2025 Apr;82:103175, doi: 10.1016/j.eclinm.2025.103175
2. Bhatt JH, Mehta K, Chaudhari A, Chavda P, Kagathara N. Coverage of Isoniazid Preventive Therapy (IPT) among People Living With HIV (PLHIV) registered at ART centre in a public health facility of Western India. *Indian J Tuberc*. 2025 Jan;72(1):12–8, doi: 10.1016/j.ijtb.2023.07.002
3. Singh AR, Kharate A, Bhat P, Kokane AM, Bali S, Sahu S, et al. Isoniazid Preventive Therapy among Children Living with Tuberculosis Patients: Is It Working? A Mixed-Method Study from Bhopal, India. *J Trop Pediatr*. 2017 Aug 1;63(4):274–85, doi: 10.1093/tropej/fmw086
4. Cummings P. Antibiotics to prevent infection in patients with dog bite wounds: a meta-analysis of randomized trials. *Ann Emerg Med*. 1994 Mar;23(3):535–40, doi: 10.1016/s0196-0644(94)70073-7.
5. Stevens DL, Bisno AL, Chambers HF, Dellinger EP, Goldstein EJC, Gorbach SL, et al. Practice guidelines for the diagnosis and management of skin and soft tissue infections: 2014 update by the Infectious Diseases Society of America. *Clin Infect Dis*. 2014 Jul 15;59(2):e10–52 <https://doi.org/10.1093/cid/ciu296>
6. Centers for Disease Control and Prevention. People at Increased Risk for Flu Complications | Influenza (Flu) | CDC [Internet]. [cited 2025 May 15]. Available from: <https://www.cdc.gov/flu/highrisk/index.htm>
7. Bachmann LH, Barbee LA, Chan P, Reno H, Workowski KA, Hoover K, et al. CDC Clinical Guidelines on the Use of Doxycycline Postexposure Prophylaxis for Bacterial Sexually Transmitted Infection Prevention, United States, 2024. *MMWR Recommendations and Reports*. 2024 Jun 6;73(2):1–8, doi: 10.15585/mmwr.rr7302a1.
8. National AIDS Control Organization, Ministry of Health & Family Welfare, Government of India. National Guidelines for HIV Care and Treatment, 2021. New Delhi: NACO; 2021. Available from: https://naco.gov.in/sites/default/files/National_Guidelines_for_HIV_Care_and_Treatment_2021.pdf.
9. Tiwari T, Murphy T V, Moran J, National Immunization Program C. Recommended antimicrobial agents for the treatment and postexposure prophylaxis of pertussis: 2005 CDC Guidelines. *MMWR Recomm Rep*. 2005 Dec 9;54(RR-14):1–16, <https://pubmed.ncbi.nlm.nih.gov/16340941/>
10. Diphtheria vaccines: WHO position paper – August 2017 [Internet]. [cited 2025 Jun 14]. Available from: <https://www.who.int/publications/i/item/diphtheria-vaccines-who-position-paper-august-2017>
11. National Centre for Disease Control, Directorate General of Health Services, Ministry of Health & Family Welfare, Government of India. National Guidelines: Diagnosis, Case Management, Prevention and Control of Leptospirosis – Programme for Prevention and Control of Leptospirosis [Internet]. New Delhi: NCDC, MoHFW; 2015. Available from: <https://ncdc.mohfw.gov.in/wp-content/uploads/2024/05/National-Guidelines-Diagnosis-Case-Management-Prevention-control-of-leptospirosis.pdf>.
12. Laboratory Risks for Brucellosis | Brucellosis | CDC [Internet]. [cited 2025 Jun 14]. Available from: <https://www.cdc.gov/brucellosis/hcp/laboratory-risks/index.html>
13. Smith CM, Smith WC. Chemoprophylaxis is effective in the prevention of leprosy in endemic countries: a systematic review and meta-analysis. *MILEP2 Study Group. Mucosal Immunology of Leprosy. J Infect*. 2000 Sep;41(2):137–42, doi: 10.1053/jinf.2000.0698.

14. Meningococcal Disease : Need to remain alert. 2009. Available from: <https://ncdc.mohfw.gov.in/wp-content/uploads/2024/04/Meningococcal-Disease-Need-to-remain-alert.pdf>
15. Briere EC, Rubin L, Moro PL, Cohn A, Clark T, Messonnier N, et al. Prevention and control of haemophilus influenzae type b disease: recommendations of the advisory committee on immunization practices (ACIP). MMWR Recomm Rep. 2014 Feb 28;63(RR-01):1–14, (PMID: 24572654)
16. Bower WA, Yu Y, Person MK, Parker CM, Kennedy JL, Sue D, et al. CDC Guidelines for the Prevention and Treatment of Anthrax, 2023. MMWR Recommendations and Reports. 2023 Nov 17;72(6):1–47, DOI: 10.15585/mmwr.r7206a1
17. Prentice MB, Rahalison L. Plague. Lancet. 2007 Apr 7;369(9568):1196–207, doi:10.1016/S0140-6736(07)60566-2.
18. Riddle MS, Connor BA, Beeching NJ, DuPont HL, Hamer DH, Kozarsky P, et al. Guidelines for the prevention and treatment of travelers' diarrhea: a graded expert panel report. J Travel Med. 2017 Apr 1;24(suppl_1):S57–74, doi: 10.1093/jtm/tax026.
19. Centers for Disease Control and Prevention. Malaria | Yellow Book | CDC [Internet]. 2025 [cited 2025 May 15]. Available from: <https://www.cdc.gov/yellow-book/hcp/travel-associate-d-infections-diseases/malaria.html>
20. NACO, Ministry of Health and Family Welfare, Government of India. National Technical Guidelines for pre-exposure prophylaxis. New Delhi: NACO, Ministry of Health and Family Welfare, Government of India; 2021. p. 58. Available from: https://naco.gov.in/sites/default/files/National_Technical_Guidelines_%28Web%29.pdf.
21. Taplitz RA, Kennedy EB, Bow EJ, Crews J, Gleason C, Hawley DK, et al. Antimicrobial Prophylaxis for Adult Patients With Cancer-Related Immunosuppression: ASCO and IDSA Clinical Practice Guideline Update. J Clin Oncol. 2018 Oct 20;36(30):3043–54, doi: 10.1200/JCO.18.00374.
22. Zhou S, Aitken SL. Prophylaxis Against *Pneumocystis jirovecii* Pneumonia in Adults. JAMA. 2023 Jul 11;330(2):182, doi: 10.1001/jama.2023.9844.
23. Central TB Division, Ministry of Health & Family Welfare, Government of India. Guidelines for Programmatic Management of Tuberculosis Preventive Treatment in India – 2021. New Delhi: Ministry of Health & Family Welfare; 2021. Available from: <https://tbcindia.gov.in/wp-content/uploads/2023/05/Guidelines-for-Programmatic-Management-of-Tuberculosis-Preventive-Treatment-in-India.pdf>.
24. Anger J, Lee U, Ackerman AL, Chou R, Chughtai B, Clemens JQ, et al. Recurrent Uncomplicated Urinary Tract Infections in Women: AUA/CUA/SUFU Guideline. Journal of Urology. 2019 Aug 1;202(2):282–9, doi: 10.1097/JU.000000000000296.
25. Wedzicha JA, Calverley PMA, Albert RK, Anzueto A, Criner GJ, Hurst JR, et al. Prevention of COPD exacerbations: a European Respiratory Society/American Thoracic Society guideline. Eur Respir J. 2017 Sep;50(3), doi: 10.1183/13993003.02265-2016.
26. Wong C, Jayaram L, Karalus N, Eaton T, Tong C, Hockey H, et al. Azithromycin for prevention of exacerbations in non-cystic fibrosis bronchiectasis (EMBRACE): a randomised, double-blind, placebo-controlled trial. The Lancet. 2012 Aug;380(9842):660–7, doi:10.1016/S0140-6736(12)60953-2.
27. Polverino E, Goeminne PC, McDonnell MJ, Aliberti S, Marshall SE, Loebinger MR, et al. European Respiratory Society guidelines for the management of adult bronchiectasis. Eur Respir J. 2017 Sep;50(3), doi: 10.1183/13993003.00629-2017.
28. Biggins SW, Angeli P, Garcia-Tsao G, Ginès P, Ling SC, Nadim MK, et al. Diagnosis, Evaluation, and Management of Ascites, Spontaneous Bacterial Peritonitis and Hepatorenal Syndrome: 2021 Practice Guidance by the American Association for the Study of Liver Diseases. Hepatology. 2021 Aug 1;74(2):1014–48, doi: 10.1002/hep.31884.
29. Vilstrup H, Amodio P, Bajaj J, Cordoba J, Ferenci P, Mullen KD, et al. Hepatic encephalopathy in chronic liver disease: 2014 Practice Guideline by the American Association for the Study of Liver Diseases and the European Association for the Study of the Liver. Hepatology. 2014 Aug;60(2):715–35, doi: 10.1002/hep.27210.
30. Kumar RK, Antunes MJ, Beaton A, Mirabel M, Nkomo VT, Okello E, et al. Contemporary Diagnosis and Management of Rheumatic Heart Disease: Implications for Closing the Gap: A Scientific Statement From the American Heart Association. Circulation. 2020 Nov 17;142(20):e337–57, doi:10.1161/CIR.0000000000000921.
31. Wilson WR, Gewitz M, Lockhart PB, Bolger AF, DeSimone DC, Kazi DS, et al. Prevention of Viridans Group Streptococcal Infective Endocarditis: A Scientific Statement From the American Heart Association. Circulation. 2021 May 18;143(20):e963–78, doi: 10.1161/CIR.0000000000000969.
32. Dalal A, Eskin-Schwartz M, Mimouni D, Ray S, Days W, Hodak E, et al. Interventions for the prevention of recurrent erysipelas and cellulitis. Cochrane Database Syst Rev. 2017 Jun 20;6(6):CD009758, doi: 10.1002/14651858.CD009758.pub2.

33. Ong BS, Dotel R, Ngian VJJ. Recurrent Cellulitis: Who is at Risk and How Effective is Antibiotic Prophylaxis? *Int J Gen Med.* 2022;15:6561–72, doi: [10.2147/IJGM.S326459](https://doi.org/10.2147/IJGM.S326459).
34. Davies JM, Lewis MPN, Wimperis J, Rafi I, Ladhani S, Bolton-Maggs PHB, et al. Review of guidelines for the prevention and treatment of infection in patients with an absent or dysfunctional spleen: prepared on behalf of the British Committee for Standards in Haematology by a working party of the Haemato-Oncology task force. *Br J Haematol.* 2011 Nov;155(3):308–17, doi: [10.1111/j.1365-2141.2011.08843.x](https://doi.org/10.1111/j.1365-2141.2011.08843.x).
35. Rankine-Mullings AE, Owusu-Ofori S. Prophylactic antibiotics for preventing pneumococcal infection in children with sickle cell disease. *Cochrane Database Syst Rev.* 2017 Oct 10;10(10):CD003427, doi: [10.1002/14651858.CD003427](https://doi.org/10.1002/14651858.CD003427)
36. Falletta JM, Woods GM, Verter JI, Buchanan GR, Pegelow CH, Iyer R V., et al. Discontinuing penicillin prophylaxis in children with sickle cell anemia. *J Pediatr.* 1995 Nov;127(5):685–90, doi: [10.1016/s0022-3476\(95\)70154-0](https://doi.org/10.1016/s0022-3476(95)70154-0)
37. World Health Organization. Implementation tool for pre-exposure prophylaxis of HIV infection: provider module for oral PrEP [Internet]. Geneva: WHO; 2017. Available from: <http://apps.who.int/bookorders>.
38. Fishman JA, Gans H, AST Infectious Diseases Community of Practice. Pneumocystis jiroveci in solid organ transplantation: Guidelines from the American Society of Transplantation Infectious Diseases Community of Practice. *Clin Transplant.* 2019 Sep;33(9):e13587, doi: [10.1111/ctr.13587](https://doi.org/10.1111/ctr.13587). Epub 2019 Jul 1.
39. Razonable RR, Humar A. Cytomegalovirus in solid organ transplant recipients-Guidelines of the American Society of Transplantation Infectious Diseases Community of Practice. *Clin Transplant.* 2019 Sep;33(9):e13512, doi: [10.1111/ctr.13512](https://doi.org/10.1111/ctr.13512)
40. Pergam SA, Limaye AP, AST Infectious Diseases Community of Practice. Varicella zoster virus in solid organ transplantation: Guidelines from the American Society of Transplantation Infectious Diseases Community of Practice. *Clin Transplant.* 2019 Sep;33(9):e13622, doi: [10.1111/ctr.13622](https://doi.org/10.1111/ctr.13622).
41. Central TB Division, Ministry of Health & Family Welfare, Government of India. Guidelines for Programmatic Management of Drug-Resistant Tuberculosis in India – 2021. New Delhi: Ministry of Health & Family Welfare; 2021. Available from: <https://tbcindia.gov.in/showfile.php?lid=3590>.